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1. Offer low-dose treatment, possibly on an ‘as required’ basis. 
2. In some patients with an adequate response to therapy or new emergent symptoms, it may become appropriate to refer 

to a specialist for a second opinion. Emphasise the benign nature of dyspepsia. Review long-term patient care at least 
annually to discuss medication and symptoms. 

 Full dose Low dose 

Lansoprazole 30mg once 
daily 

15mg once 
daily prn 

Omeprazole 20mg once 
daily 

10mg once 
daily prn 

Ranitidine 150mg 
twice a day 

 

 


